



Test Report No. F690101/LF-CTSAYAA12-37472E

Issued Date: October 29, 2012 Page 1 of 2

Client : NEOFLAM CO.,LTD.

Address : #887-6, Hwagok-dong, Gangseo-gu, Seoul, Korea

The following merchandise was submitted and identified by the client as : -

Sample Description : Aeni (Apple green)
Material : Enameled container
SGS File No. : AYAA12-37472E
Testing Period : October 18, 2012 ~ October 29, 2012
Use of Report : For Reference
Test Performed : SGS Korea tested the sample(s) selected by applicant with following results.
Test result : For further details, please refer to the following page(s)

Sunyoung Park
/Testing Person

SGS Korea Co., Ltd.

Jeff Jang / Technical Mgr

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

Sample Description : Aeni (Apple green)
Material : Enameled container
SGS File No. : AYAA12-37472E

Test Results

Test Item	Test Method	Unit	Specification	MDL	Test Result
Lead (Pb)	Korea Food Code	µg/cm ²	Lower than 1	0.05	Not detected
Cadmium (Cd)	Korea Food Code	µg/cm ²	Lower than 0.5	0.02	Not detected

(1) MDL : Method Detection Limit



- The End -